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SPORTON LAB.

FCC RF Test Report

Report No. : FG430728B

LTE Band 25/ 5MHz

@) (Spectrum )
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 984.73013 MHz -53.97 dBm —-40.97 dB 30,000 MHz 1,000 GHz 1.000 MHz 955.15992 MHz -54.06 dém -41,06 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83979 GHz -50.11 dBm -37.11dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83349 GHz -54.24 dBm -41.24 dB
1,925 GHz 3,000 GHz 1.000 MHz 2,48507 GHz -52,72 dBm -39,72 dB 1,925 GHz 3,000 GHz 1.000 MHz 2,50513 GHz -53,10 dBm -40,10 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.92442 GHz -48.45 dbm -35.45 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.52292 GHz -48.44 dBm -35.44 db
9.000 GHz 13.000 GHz 1.000 MHz 11.78090 GHz -49.00 dBm -36.00 dB 9.000 GHz 13,000 GHz 1.000 MHz 12.14436 GHz -49,09 dBm -36.09 d&
13.000 GHz 19,500 GHz 1.000 MHz 15.87753 GHz -45.44 dBm -32.44 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.88453 GHz -45.40 dBm -32.40 d&
{ It ] o ( ) ] ]
11:01:13 25.MAR.202 11
Spectrum [DVD]
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 960,97701 MHz -54,10 dBm -41.10 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1,83055 GHz -53.50 dBm -40.50 dB
1,925 GHz 3.000 GHz 1.000 MHz 2.49725 GHz -52.97 dem -39.97 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.99292 GHz -48.57 dBm -35.57 dB
9.000 GHz 13,000 GHz 1.000 MHz 1285277 GHz -43.07 dBm -36.07 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.87503 GHz -45.35 dBm -32.35 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430728B

LTE Band 25/ 10MHz

@) (Spectrum )
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1.000 GHz 1.000 MHz 979.88256 MHz -53.63 dBm -40.63 dB 30,000 MHz 1,000 GHz 1.000 MHz 975.03488 MHz -54.21 dBm -41.21 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83307 GHz -44.,29 dBm -31.29 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83055 GHz -54.28 dBm -41.28 dB
1,925 GHz 3,000 GHz 1.000 MHz 2,47146 GHz -52,83 dBm -39,83 dB 1,925 GHz 3,000 GHz 1.000 MHz 2.63229 GHz -53,00 dBm -40,00 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.94842 GHz -48.52 dBm -35.52 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91342 GHz -48.55 dBm -35.55 db
9.000 GHz 13.000 GHz 1.000 MHz 11.77540 GHz -49.02 dBm -36.02 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.79590 GHz -49.07 dBm -36.07 d&
13.000 GHz 19,500 GHz 1.000 MHz 15.87703 GHz -45,43 dBm -32.43 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.87753 GHz -45,37 dBém -32,37 de&
il il
{ N J - L L J v
11:1 25.MAR.202

Highest Channel / QPSK

Spectrum [DVD]
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep
SGL Count 100/100
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 966,30935 MHz -54,08 dBm -41.08 d&
1.000 GHz 1.840 GHz 1.000 MHz 1,82888 GHz -54.18 dBm -41.18 dB
1,925 GHz 3.000 GHz 1.000 MHz 2,51086 GHz -52,95 dBém -39.95 d8
3.000 GHz 9.000 GHz 1.000 MHz 6.99592 GHz -48.51 dBm -35.51 dB
9.000 GHz 13,000 GHz 1.000 MHz 1247392 GHz -49,11 dBm -36.11 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.86653 GHz -45.42 dBm -32.42 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430728B

LTE Band 25/ 15MHz

@) (Spectrum )
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 996.84908 MHz -54,01 dBrm -41.01 dB 30,000 MHz 1,000 GHz 1.000 MHz 944,49525 MHz -54.14 dBm -41,14 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83760 GHz -43.08 dBm -30.08 dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -54.55 dBm -41.55 dB
1,925 GHz 3,000 GHz 1.000 MHz 2.96472 GHz -53,10 dBm -40,10 dB 1,925 GHz 3,000 GHz 1.000 MHz 2,08943 GHz -52,92 dBm -30,92 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.85042 GHz -48.71 dBm -35.71dB 3.000 GHz 9.000 GHz 1.000 MHz 6.99292 GHz -48.45 dBm -35.45 db
9.000 GHz 13.000 GHz 1.000 MHz 11.78290 GHz -48.99 dBm -35.99 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.77740 GHz -48,97 dBm -35.97 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.85303 GHz -45,37 dBm -32,37 dB 13.000 GHz 19,500 GHz 1.000 MHz 17.98287 GHz -45.51 dBm -32.51 dg
{ It ] o ( ) ] ]
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Spectrum [DVD]
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 948,37331 MHz -54,26 dBm -41.26 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83685 GHz -54.22 dBm -41.22 dB
1,925 GHz 3.000 GHz 1.000 MHz 2,51552 GHz -52.67 dem -39.67 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.91092 GHz -48.64 dBm -35.64 dB
9.000 GHz 13,000 GHz 1.000 MHz 1248491 GHz -48,92 dBém -35.92 dB
13.000 GHz 19,500 GHz 1.000 MHz 17.99687 GHz -45.23 dBm -32.23 d&
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430728B

LTE Band 25/ 20MHz

@) (Spectrum )
Ref Level 0.00 dém  Offset 14.50 dB Mode Auto Sweep Ref Level 0,00 dém  Offset 14,50 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
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Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 1,000 GHz 1.000 MHz 993.45577 MHz -54,15 dBm -41.15 dB 30,000 MHz 1,000 GHz 1.000 MHz 848.51324 MHz -54,12 dBm -41,12 dB
1.000 GHz 1.840 GHz 1.000 MHz 1.83601 GHz -48.33 dBm -35.33dB 1.000 GHz 1.840 GHz 1.000 MHz 1.83559 GHz -42,59 dBm -29.59 dB
1,925 GHz 3,000 GHz 1.000 MHz 2,49581 GHz -52,89 dBm -39,80 dB 1,925 GHz 3,000 GHz 1.000 MHz 2,52590 GHz -53,06 dBm -40,06 dB
3.000 GHz 2.000 GHz 1.000 MHz 6.92242 GHz -48.38 dBm -35.38 dB 3.000 GHz 9.000 GHz 1.000 MHz 6.91642 GHz -48.40 dBm -35.40 db
9.000 GHz 13.000 GHz 1.000 MHz 12.49581 GHz -49.02 dBm -36.02 dB 9.000 GHz 13,000 GHz 1.000 MHz 11.76740 GHz -49,05 dBm -36.05 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.89353 GHz -45,38 dBm -32,38 dB 13.000 GHz 19,500 GHz 1.000 MHz 15.88203 GHz -45.42 dBm -32.42 d&
{ It ] o ( ) ] ]
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Spectrum [DVD]
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Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
30,000 MHz 1,000 GHz 1,000 MHz 965,33983 MHz -54,07 dBm -41.07 dB.
1.000 GHz 1.840 GHz 1.000 MHz 1.83811 GHz -53.49 dBm -40.49 dB
1,925 GHz 3.000 GHz 1.000 MHz 2,95289 GHz -53.01 dem -40.01 d&
3.000 GHz 9.000 GHz 1.000 MHz 6.91942 GHz -48.50 dBm -35.50 dB
9.000 GHz 13,000 GHz 1.000 MHz 1214636 GHz -49,00 dBm -36.00 dB
13.000 GHz 19,500 GHz 1.000 MHz 15.86403 GHz -45.27 dBm -32.27 d&
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Sporton International Inc. (ShenZhen)
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s=amranas. FCC RF Test Report Report No. : FG430728B

Frequency Stability

Test Conditions LTE Band 25 (QPSK) / Middle Channel Limit
\Voltage BW 10MHz Note 2.
Temperature (°C)
(Volt) Deviation (ppm) Result
50 Normal Voltage 0.0008
40 Normal Voltage 0.0003
30 Normal Voltage 0.0002
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0005
0 Normal Voltage 0.0009
PASS
-10 Normal Voltage 0.0001
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0000
20 Minimum Voltage 0.0012

Note:
1. Normal Voltage = 3.3 V. ; Minimum Voltage = 3.14 V. ; Maximum Voltage = 4.4 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (ShenZhen) Page Number : AB9 of A211
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s=amranas. FCC RF Test Report Report No. : FG430728B

LTE Band 26_Part 22H

Peak-to-Average Ratio

Mode LTE Band 26 / 15MHz
Mod. QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Result
Middle CH 5.28 6.12 6.41 PASS
Sporton International Inc. (ShenZhen) Page Number : A70 of A211

TEL : +86-755-8637-9589
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s=amranas. FCC RF Test Report Report No. : FG430728B

LTE Band 26 / 15MHz / QPSK LTE Band 26 / 15MHz / 16QAM

Middle Channel / Full RB Middle Channel / Full RB

&2 Spectrum &2
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s=amranas. FCC RF Test Report Report No. : FG430728B

26dB Bandwidth

Mode LTE Band 26 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.27 | 1.27 | 3.01 | 297 | 492 | 484 | 9.73 | 9.73 | 14.30 | 14.39 - -
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430728B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.00 b = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 835.5830 MHz 16.44 dBm ndB_down 1.2727 MHz ML £36.1615 MHz 15.85 dsm ndB_down 1.2699 MHz
TL 1 835.8504 MHz -9.70 dBm nd8 26.00 dB TL L B35.6762 MHz -10.09 dBm n 26.00 dB
T2 1 837.1322 MHz -9.50 dBm Q factor 657.3 T2 1 B837.1462 MHz -10.05 dém Q factor 658.4
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Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 835.9795 MHz 16.76 dam nd8 down 3.009 MHz ML L 8352772 MHz 16.72 dam nd8 down 2,973 WHz
T 1 934.9955 MHz -68.81 dBm nd8 26.00 dB TL L £35.0135 MHz -6.95 dBm nd8 26,00 d8
T2 1 838.0045 MHz -9.15 dBm Q factor 278.2 T2 1 B837.9865 MHz -9.27 dBm Q factor 281.0
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Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM
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Spectrum Spectrum
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 838.538 MHz 15.90 dBm nd@ down 4.915 MHz M1 1 B37.169 MHz 15.09 dBm nd@ down 4,835 MHZ
T 1 834.002 MHz -10.12 dBm nd8 26.00 dB TL L 34,062 MHz -10.81 dbm 26,00 d8
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Report

No. : FG430728B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM
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DCate: 31.MAR.2024 122849
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o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 14.8a dBm) ™M1[1] 14.92 dBm)
841.6550 MHz 833.4130 MHz
= ndB ,1 26.00 dB @ nd 26.00 dB
o N Prpmrn Lo B ) 14.296000000 MHz| 0d [ TR, S BA o, 14386000000 MHz
f Q factor 58.9) /‘ - Q factor 57.9
o d 0 di |
{ [ L
-10 df o ‘ -10 d \,
| | /
204 } 20d 1
Yl nada ! | P L Lo A
-40 ds -40 di
50 df 50 d
&nd -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 841,685 MHz 14.83 dam nd8 down 14,205 MHz ML L B32.413 MHz 14,32 dam nd8 down 14,386 MHz
T1 1 829.307 MHz -11.45 dBm nd8 26.00 dB T1 L £20.277 MHz -11.52 dam nd8 26,00 d8
T2 1 843.603 MHz -12.83 dém Q factor 58.9 T2 1 B43.663 MHz -11.33 dém Q factor 57.9
- - —
L ] J V- \ JU J

J
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Occupied Bandwidth

Mode LTE Band 26 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM | QPSK | 16QAM
Middle CH 1.09 | 1.09 | 273 | 270 | 449 | 449 | 9.07 | 8.99 | 13.43 | 13.40 - -

Mode LTE Band 26 : 99%0BW(MHz)
BW 15MHz(CH26790)
Mod. QPSK QPSK
High CH 13.46 13.40
Sporton International Inc. (ShenZhen) Page Number : A75 of A211
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430728B

LTE Band 26

Middle Channel / 1.4MHz / QPSK

Middle Channel / 1.4AMHz / 16QAM

L I ]

Date: 31.MAR.2024 11:27-00

pectrum 3 pectrum 2
Ref Level 30.00 cbm  Offset 14,00 db = RBW 30 khz RefLavel 30.00 dbm  Offset 14.00 b = RBW 30 khz
o Att 30de  SWT  63.2ps @ VBW 100kHz Mode auto FFT o Att 30dE SWT 632 ps @ VBW 100 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 15.07 dBm)
0 s 836.65940 MHz - 836.07480 MHz
X,.QccBw 1.090909091 MHz 1.085314685 MHz
1 prer S AN T
e oy . oa N ]
od 0 d
7 \ 7 v
/ N ! A
-10 Y -10 d e
/ N / N
20d R TN o A @ N
|~ ) ) \
a0 de Al |2 B b
40 df -40 di
50 d -50 di
&nd 60 d
CF B36.5 MHz 1001 pts Span 2.8 MHz CF 836.5 MHz 1001 pts Span 2.8 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.6594 MHz 15.93 dam ML L 836.874E MHz 15.07 dBm
TL 1 835.95455 MHz 8.51 dBm Oce Bw 1.090305051 MHz TL L 835.95734 MHz .06 dBm Oce Bw 1.085314685 MHz
T2 1 837.04545 MHz 8.93 dam T2 1 837.04266 MHz 8.59 dam

L U

DCate: 31.MAR.2024 112740

Middle Channel / 3MHz / QPSK

Middle Channel /

3MHz / 16QAM

Date: 31.MAR.2024 11:42.21

DCate: 31.MAR.2024 11:43.02

rum = pectrum =
Ref Level 30.00 cbm  Offset 14,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.19 dBm) 16.08 dBm)
- 836.32620 MHz - a £35.39110 MHZ,
- | - _ Occhw 2.727272727 MHz 2.703296703 MHZ
J T RV TV o W N —"
10 d 7 T 10 df i - ¢
/ Y f |
d { 4 P | 1
a T 0 7 T
|
10 df A 10 d { Y
) / \
20 ar b 20d
) SN o
30 o =4 e et
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 6.0 MHz CF 836.5 MHz 1001 pts Span 6.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 835.3262 MHz 17.19 dam ML 835.3011 MHz 16.98 dam
T 1 835.13337 MHz 10.22 dBm Oce Bw 2.727272727 MHz TL L 835.15135 MHz 9.67 dBm Oce Bw 2.703296703 MHz
T2 1 837.86064 MHz 10.54 dam T2 1 837.85465 MHz 10.66 dam
L U J wa L JU J ..

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L I ]

Date: 31.MAR2024 11:67:17

)
i
Ref Level 30.00 GBm  Offset 14.00 dB & RBW 100 kHz RefLevel 30,00 Bm  Offset 14,00 db & RBW 100 kHz
jo ALt 30d8 8SWT 37.9 ps @ VBW 300 kHz Mode Auto FFT b ALt 30 de SWT 37.0 ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k M [0 35k Max
™M1[1] ™M1[1 14.92 dBm)
- 94.99200 MHzZ - 837.17900 MHZ,
{ Occ Bw 4485514486 MHz T oce . 4485514486 MHz
- T N R P S v 104 r PP T P ~hIZ
T i i
04 1 04 i !
-10 d -10 de 1 \.
/ \
20 df 20 df / WI
S -
ey / Ve, -
i e i Ao - / | v
40 df -40 di
50 df 50 d
-6 df -60 di
CF B836.5 MHz 1001 pts Span 10.0 MHz CF 836.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834,932 MHz 15.21 dam ML L B37.179 MHz 14,32 dam
T 1 834.25225 MHz 10.38 dBm Oce Bw 4,485514456 MHz TL L 834.26224 MHz 9.58 dBm Oce Bw 4.485514486 MHz
T2 1 838.73776 MHz 9.79 dam T2 1 838.74775 MHz 9.13 dam

L U

DCate: 31.MAR.2024 1157 57
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Report No. : FG430728B

LTE Band 26

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 31.MAR 2024 12:13:28

DCate: 31 MAR.2024 121408

pectrum s um &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
16.28 dBm 16.57 dBm)|
0 839.5170 MHz - 840.2760 MHz
, 9.070920071 MHz . £.991008991 MHz
“\ N e
10d : 104d 5 .
I {
od { | od
{ k !
-10 7 -10 d +
/ \ / \
294 o . 20l | \
A | (VPP PR A ‘_, e
-30 -30 db
40 df -40 di
50 d -50 di
&nd 60 d
MHz 1001 pts Span 20.0 MHz CF 836.5 MHz 1001 pts Span 20.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 839,517 MHz 16.28 dam ML B4D.276 MHZ 16.57 dBm
TL 1 832.0045 MHz 10.14 dBm Oce Bw 9.070925071 MHz T1 L £32.0045 MHz 8.75 dBm Oce Bw £.991008991 MHz
T2 1 841.0754 MHz 11.17 dam T2 1 840.9955 MHz 10.29 dam
L JL J L JL

Mid

dle Channel /

Middle Channel / 15MHz / 16QAM

Date: 31.MAR 2024 12:27:55

DCate: 31.MAR 2024 122835

pectrum s um &
Ref Level 30.00 cbm  Offset 14,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 14.00 db e RBW 300 khz
o Att 30de SWT  25.3ps @ VBW 1MHz  Mode auto FFT o Att 30dE SWT  25.3ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 15.44 dBm) 14.04 dBm)
834.4620 MHz
= . 13.426579427 MHz @
0u jrnl . 104 B WANVLTN, EOpReC = s
i { ] " I
| ! }
od 0 d
| | 1
10 df -10 o !
/ | / |
204 i 20d i T
v Pt VTN e O] T L AL
40 df -40 di
50 df 50 d
60 d -60 di
CF B836.5 MHz 1001 pts Span 40,0 MHz CF 836.5 MHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 834,452 MHz 15.44 dam ML L B41.055 MHz 14,04 dBm
T1 1 829.8167 MHz 10.37 dBm Oce Bw 13.426573427 MHz T1 L 820.5167 MHz 8.29 dBm Oce Bw 13.396603397 MHz
T2 1 843.2433 MHz 10.19 dam T2 1 843.2133 MHz 9.63 dam
- - —

LTE Band 26 (CH26790)

High Channel / 15MHz / QPSK

High Channel / 15MHz / 16QAM

2 pectrum 2
Ref Level 30.00 dém  Offset 14.00 db @ RBW 300 khz RefLevel 30.00 dém  Offset 12.00 db @ RBW 300 kHz
o At 30de SWT  126p: @ VBW LMHz  Mode Auto FFT I Att 30de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max [@ 17k Max
M1l 14.68 dBm)| M1l 14.06 dBm)|
827.9260 MHZ] 820.8530 MHZ]
20 dsm 13.456543457 MHz 20 dem OccBw 13.396603397 MHz
"5 T M | i,
10 dém 10 d8m % SLIAPN P P
| [ |
| /
od - 0 f 1
4 w | \.
/ ‘| !
20 d ! 20 di / A
T e Ay [ roeilrmd S A
a0 30 — -
L+
50 50
-60 d -60 d
CF 824.0 MHz 1001 pts Span 30.0 MHz CF 824.0 MHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | Y-value | Function | Function Result | Type | Ref | Trc | X-value Y-value | Function | Function Result |
2 1 B27,926 MHZ 12.68 dem [ 1 20853 MHz 14.96 dbm
T1 1 817 2867 MHz 10.20 dém Oce Bw 13456543457 MHz T 1 817.3167 MHz 9.59 dBm Oce Bw 13306603397 MHz
T2 1 530,7433 MHz 11.11 dém T2 1 §30.7133 MHz 10.24 dBm
L )i J L )i J -

Sporton International Inc. (ShenZhen)
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430728B

Conducted Band Edge

LTE Band 26 / 1.4MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

Date: 31.MAR.2024 11:20.47

Date: 31.MAR.2024 11.28:44

ﬂ%’ Spectrum
Ref Level 23.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 23,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 rs | SPURIMECHBEKABS_ VT
Line _$PURIOUS INE_ABS PABS ! \ Line I“Q\”HIH INE_ABS PASES
10 dem f 10dem ‘ \
0 dém / \k 0 dem J
-10 dBm -10 derm
| SPURIOUS_LINE_ABS_ \. f
-20 dBm \ 20 dem rf
-30 dem : 30 dBm—F
-40 dem i L L'u';[‘) ‘(\
,_,,"‘-T )Nj‘ “ohpa \\' e
50 dBm 50 dBm
-60 dam -60 dem
70 dBm 70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||('Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
___Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequenc: | pPowerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 522,08002 MHz -43.84 dem -30.84 d& 547.000 MHZ 849,000 MHZ 100,000 kA2 e T 50,55 dbm _gml
523.000 MH2 | B4.000 MHz 20.000 kiz 823,35950 MHz -20.44 dbm 744 dB 849,000 MHz 850000 MHz 20,000 kHz 849,01149 MHz -20.01 dBm -7.01 d8
£824.000 MHz 826,000 MHz 100,000 kHz 824,25275 MHz 21.17 dém -8.83 dB 50,000 MHz B80.000 MHz 166 D00 kHz £E0.01435 MHz —43.96 dBm 3056 db,
e ——
.
I . i 1 e

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 31. MAR 2024 11:25:03

[ ] o
P um :%:‘ Sp um 7
Ref Level 23.00 dBm  Offset 14,00 dB Mode Auto Sweep Ref Level 23,00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbieitFhack 5 RIRECHBEKABS AP
Line _$PURIOUS INE_ABS PABS Line SPURIDUS _LINE_ABS. PASS
10 dBm et 10 darf e \
0 dem f \ i dﬂﬂ'f I
[ [ |
-10 dBm ‘ -10 dpm
| SPURIOUS_LINE ABS_ | \
-20 dem M 20, dBm L‘m
E ; .
30 dem — ri 30 dem =
T Loy \
~40 dém ] L 40 dBm ——
s
50 dem 50 dBm
-0 dem -60 dem
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz | ||[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
Range Low Range Up RBW Fraguency Pawer Abs ALimit Rangelow | Rangeup | RBW | Fraguenc | _Powerabs |  Alimit
815.000 MHz 823.000 MHz 100.000 kHz 82298801 MHz -30.33 dém -17.33 d& 847.000 MHZ ﬁsﬁ%mz 100.000 kHz aﬁm MAz 12.99 dBm -1?WI
823.000 Mrz | 824,000 Mhz 20.000 kHz 823,35950 MHz -27.62 dém -14.62 d8 849,000 MHz 850000 MHz 20,000 kHz £49,00050 MHz -24.99 dBm -11.99 d8
524.000 MHz 826,000 MHz 100,000 kHz 924,47852 MHz 12.63 dBm -17.17 dB 550,000 MHz 560000 Mz 100000 kHz 55000500 s T TR
.
i 1 i

Date: 31 MAR 2024 11:32:58
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FCC RF Test Report

Report No. : FG430728B

LTE Band 26 / 1.4MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 31.MAR.2024 11:21:38

x| 5 um mVJ
Ref Level 23.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 23,00 dém Offset 14.00 db Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbimitdhack 5 | SPURIMECHBIEKBS_ FTy T
Line _$PURIOUS_| INE_ABS PASS ;’-\ Line [F”H INE_ABS, PASS
10 dBm } \ 10 dém ’ \Iw
0 dem [ L 0 dem i
-10 dBm -10 dBm
| SPURIOUS_LINE_ABS_ \
-20 dBm Mk 20 dem
30 dem -30 dBm L
-40 dam M’v\mﬂ 40 N
<50 dBm w 50 dem c
-60 dBm -60 dBm
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,33207 MHz ~43.44 dBm -30.44 0B 547,000 Mz | 849,000 Mz 100,000 Kiz 348 71528 Mz 2032 dBm 065 0B
£23.000 MHz 824,000 MHz 20.000 kHz 823,99550 MHz -20.70 dém -7.70 dB 549,000 MHz 850,000 MHz 20.000 kHz 340 01648 MHZ 2025 dBm a5 de
£24.000 MHz 525000 MHz 100.000 kHz 824.24975 MHz 20.13 dBm -9.97 d8 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -44.03 dBm -31.09 dB
e ——
T
i - M TN W

Date: 31.MAR.2024 11:29:35

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 31.MAR 2024 11:24:12

=] se um
Ref Level 23.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 23,00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 Avgrwr
20 deiitdhack A | SPURIGHIE CHBEKABS F7y T
Line | INE_ABS PABS Line _SPURIDUS_LINE_ABS PABS
10 dBm a2 10 dprfe \
0 dBm [{ \ 0 dﬂn'[ W|
10 dam \ 10 uém ‘
| SPURIOUS_LINE_ABS_ ] ‘I‘ i
-20 dom J Ilvm 20 dom lL
-30 dém eid 1 [-30 cem
F T
w_'-ﬂ "
-40 d@m e o] -40 dBm
I e
50 dBm -50 dem
-60 dBm -60 dem
-70 dBm -70 dBm
Start 815.0 MHz 3003 pts Stop 826.0 MHz Start 847.0 MHz 3003 pts SIE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,97203 MHz -32.88 dbm -19.68 d& 847.000 MHz 849,000 MHz 100.000 kHz 54788012 MHz 12.21 dBm -17.79 d&
822.000 Mz | 824.000 Mz 20.000 ki 82399550 Mz ~30.51 dom -17.51d8 849.000 MHz  850.000 MHz 20,000 kHz 849,00050 MHz -27.49 dém -14.49 de
e oM CrNRlL 25 100.000 khz o4 7sezs Mz 12.21 ddm -17.79 d8 850.000 MHz 860.000 MHz 100.000 kHz £850.00500 MHz -31.65 dBm -18.65 dB
Y
) i )

Date: 31 MAR 2024 11:32:08
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430728B

LTE Band 26 / 1.4MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

x| 5 um mVJ
Ref Level 23.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 23,00 d8m  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 avgPwr
20 dbpitdhack m | SPURIGHECHYEKARS_ VT
Line _§PURIOUS_| INE_ABS PABS f"\ Line 1bUS_LINE_ABS, PASS
10 dBm / \ 10 dBém f |‘\
|
0 dm L 0 dem ‘
-10 dBm -10 dBm
| SPURIOUS_LINE ABS_ \ J‘
-20 dem ,\ 20 dBm
-30 dem Y 30 dB;;,.\[j ¥
-40 dBm o™ 40 dbm 4
. i\
.50 dam 50 dBm -
-60 dam -60 dem
70 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_||[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit
815.000 MHz 823.000 MHz 100.000 kHz 822,90010 MHz -44.57 dém -31.57 d& 547.000 MHz 849.000 MAz 100.000 kHz 848.71928 MHz 19.03 dbm -10.97 db
823.000 MHz 824,000 MHz 20000 kHz 823,99950 MHz -23.51 dBm -10.51 dB 840,000 MHz 850,000 MHz 20.000 kHz 243 00150 MHe 2546 dbm —0.46 db
£24.000 MHz 526000 MHz 100.000 kHz 824.24575 MHz 19.51 dBm -10.49 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -44.35 dBm -31.35 db
S
Y
i - M TN &

Date: 31.MAR.2024 11:2229

Date: 31.MAR.2024 11:30:26

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 31 MAR 2024 11:23:21

ﬂé}' Sp um
Ref Level 23.00 dBm  Offset 14.00 dB Mode Auto Sweep Ref Level 23,00 dém  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 avgPwr
20 dbmi Gk m | SPUBIAWEGHBEKABS aAps
Line LINE_ABS PABS Line _SPURIDUS_LINE_ABS PABS
10 dem [v_ - 1\ 10 dbrge ',,\‘
0 dBm ! \ 0 dﬂnf \|
10 dam I\ -10 gBm ‘
| SPURIOUS_LINE_ABS_ |‘ H |
-20 dom [ k 20 gom l
-30 dam ¥ Ty (dﬂjdgn-
W
-40 dBm ’JLN il 40 dBm ]
S g —
50 dBm -50 dem
-60 dBm -60 dem
0 dBm 70 dem
Start 815.0 MHz 3003 pts Stop 826.0 MHz_| |[[Start 847.0 MHz 3003 pts Stop 860.0 MHz
purious E'“i;Siml'; | | | | Spurious Emissions
Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeu | RBW | Freguenc | Powerabs | ALimit
£15.000 MHz 823,000 MHz 100,000 kHz 822,99600 MHz -36.09 dBm -23.00 d& 847008 Mrz | 843,600 Mz 100.000 kHz 54552047 W 11.07 dBm -1aml
822.000 Mz | 824.000 Mz 20.000 ki £23,99550 Mz “32.41 dom -18.41d8 849.000 MHz  850.000 MHz 20,000 kHz 849,00050 MHz -29.43 dBm -16.43 de
£ TR 526000 MHz 100,000 kHz 52493007 MHz 10.96 dBm -19.04 dB 850.000 MHz 860.000 MHz 100.000 kHz £50,00500 MHz -35.64 dBm -22.64 dB
Y
) i )

Date: 31 MAR 2024 11:31:17

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AX2URW350RGL

Page Number 1 A80 of A211



SPORTON LAB.

FCC RF Test Report Report No. : FG430728B

LTE Band 26 / 3MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

|| ] um va
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dg Mode Auto Sweep
SEL Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PAES
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P /_\‘ 20 gbine . 5
10 dém ‘l 10 dBm ’{ T
0 o8 [ L\I 0 dem j l
-10 dBm - -10 dBm.
SPURIOUS_LINE_ABS r Jﬂ
-20 dBm - -20 dBm
\ [ 1
.30 dBm £ -30 demn—th
/ WYL A f\ VA
_40 dem MJ‘J Mw e, ﬁ?‘ﬂé las p
-50 dam "Tw, -50 dBm: \nw
N W i S
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stﬂ 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -46.57 dBm -33.57 d& 846.000 MHz 849.000 MHz 100.000 kHz 848,79770 MHz 20.58 dBm -9.42 d&
823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -15.80 dBm -6.60 d& 949,000 MHz 850,000 MHz 30,000 kHz 549,00050 MHz -19.43 dBm ~6.43 db
824.000 MHz 827,000 MHz 100.000 kHz 824.25025 MHz 20.81 dBm -9.19 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -46.49 dBm -33.49 dB
e ——
Y
i - i t Ve

Date: 31.MAR.2024 11:36:09 Date: 31.MAR.2024 11.44:06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 31.MAR 2024 11:40:24

Date: 31 MAR 2024 11:48:21

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, NE_ABS. PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem - 106Bm o
I
0 dB f/ \ dem i
-10 dBm | -10 dBm -
SPURIOUS_LINE_ABS f \
20 dem 20 dim
-30 dam [ -30 dem L" T
T G I
40 dBm 40 dBm
- ~ ™.
50 dm—{ e -50 dem <
e e
-60 dBm 50 derm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | REBW | Freguency |__Powerabs | Alimit__| Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,98601 MAz -30.05 dem -17.05 de 846.000 MHZ 849,000 MHZ 100,000 kA2 847 82667 M2 043 cbm —20.57 0B
523.000 MH2 | 694,000 MHz 30.000 kHz £23,93550 MHz ~31.47 dbm -18.47 d8 849.000 MHz 850,000 MHz 30,000 kHz 849,00450 MHz -27.49 cBm -14.49 dB
824.000 MHz B27.000 MHz 100.000 kHz 824.70280 MHz 9.40 dBm -20.50 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -27.85 dbm -14.85 dB
T
I 1 P

Sporton International Inc. (ShenZhen) : A8l of A211
TEL : +86-755-8637-9589
FAX : +86-755-8637-9595

FCC ID : 2AX2URW350RGL

Page Number



SPORTON LAB.

FCC RF Test Report

Report No. : FG430728B

LTE Band 26 /

3MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

)

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém  Offset 14.00 db
SGL Count 100/100

Mode Auto Sweep

Date: 31.MAR.2024 11:37.00

@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P (_\ 20 ghine : 5
10 dem ’ ‘l 10 dBm: / T
ode \ 0 dBm H |
-10 d8m -10 dBm
SPURIOUS_LINE_ABS 'I(
-20 dém \ -20 dBm . \
-30 dBm i i -30 dem—if ’f
f WA s na
40 dBm P Ikl
S0 dem I __W_»W"'"“ =g -50 dem: ) k,_,,w_w
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | PowerAbs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -45.91 dBm -32.91 de 846.000 MHz 849.000 MHz 100.000 kHz 848,71978 MHz 19.83 dBm -10.17 d&
823.000 MHz 524.000 MHz 30.000 kHz 823.99950 MHz -19.01 dém -6.01 dB 949,000 MHz 850.000 MHz 30,000 kHz 540,00050 MHz -18.70 dBm -5.70 dB
824.000 MHz 827.000 MHz 100.000 kHz 824.22027 MHz 20.52 dBm -9.48 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -44.81 dbm -31.81 dB
e ——
T
i [_] N 1 ) o

Date: 31.MAR.2024 11.44:57

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 31. MAR 2024 11:38°33

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
1 5 5 ABS Li SPURIOUS, NE_ABS. PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm 1Q dBm
0 dB f '\ dem T
f \
-10 dem { \‘ 10 dBm !
SPURIOUS_LINE_ABS [ L
-20 dem l 20 dBm 1
-30 dem -30 dem
fme \x\
fmmn” v‘[m»wwr'} w "
-40 dBm i = -40 dem =
o s
50 dam e S0 0B
SN DO -50 dem
60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz | |[I'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW |  Frequency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PowerAbs | Alimit
£15.000 MAz 523,000 MHZ 100,000 kHz §22,07203 MRz -32.22 dem -10.22 d& 846.000 MHZ 840,000 M2 100 000 kHz 846 28951 MHZ =53 cbm ~25.07 0B
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,53550 MHz -33.36 dém -20.36 d& 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -30.55 dBm -17.55 dB
£24.000 MHz 527000 Mtz 100.000 kHz 826.13936 MHz 8.15 dBm -21.85 dB 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -30.01 dBm -17.01 dB
Y
I 1 P

Date: 31 MAR 2024 11:47:30

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AX2URW350RGL
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430728B

LTE Band 26 / 3MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Date: 31.MAR.2024 11:37.51

|| ] um va

Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dg Mode Auto Sweep
S6L Count 100,100 SGL Count 100100
@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECHNEKARS PAES

3 3 3 ABS Line _$PURIOUS NE_ABS PAS!
20 ghine —FPURIOUS_|INE_ABS P /.\ 20 gbine /‘ 5
10 dem { 10 dBm: { T
0 d l\ 0 dem f‘ !
-10 dBm & -10 dBm.
SPURIOUS_LINE_ABS Tll ]JJ
20 dBm \‘ -20 dBm {
-30 dém H f -30 dBm—f J T
) o m\ AN W 71
40 dem A j" ”l \“"w\ o \.
-50 dem - K ) kk.I 2
7““7_),».\_4__”,*"'«..;—- LW o 50 dBm: — ]

-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 827.0 MHz Start 846.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions

Rangelow | RangeUp | RBW | Frequency | Powerabs |  ALimit Rangelow | Rangeup | RBW | Fraquency | __Powerabs | ALimit

815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -44.82 dBm -31.82 de 846.000 MHz 849.000 MHz 100.000 kHz 848.76174 MHz 18.67 dBm -11.33 d&

823.000 MHz 824,000 MHz 30.000 kHz 823.99950 MHz -21.59 dBm -8.59 dB 949,000 MHz 850,000 MHz 30,000 kHz 549,00050 MHz -93.16 dBm -10.16 dB

824.000 MHz 827.000 MHz 100.000 kHz §24.23526 MHz 18.61 dém ~11.19 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.00500 MHz -48.67 dbm -35.67 dB

e ——
Y
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Date: 31.MAR.2024 11.45:48

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 31.MAR 2024 11:38:42

ﬂé}' Sp um
Ref Level 30.00 dém  Offset 14.00 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 14.00 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
Limit §heck PABS | SPURIGHIE CHBEKABS_ PABS
6 5 5 ABS Li SPURIOUS, NE_ABS. PASS
20 ghine —BPURIOUS_LINE_ABS PASS 20 chine 5
10 dBm 10 dBm
s e e Y =y O’
0 dB - dBm:
| \ I
-10 dem J 10 dem -
SPURIOUS_LINE_ABS ) ]|
-20 dem [ 20 dBm \
-30 dem -30 dem *T
-40 dem " -40 dém o [
-50 dBm — -50 dBm
e T
-60 dBm -60 dem
Start 815.0 MHz 3003 pts Stop 827.0 MHz |||l 'Start 846.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Fraquency | PowerAbs |  ALimit Rangelow | Rangeup | RBW | Frequency | PowerAbs |  ALimit
£15.000 MHz | £23.000 MHz 100,000 kiz 522,88412 MHz ~35.02 dém ~22.02 d& 546,000 Mz | 849,000 Mz 100,000 Kiz 4546004 TRz 5 B = RTET
823.000 Mrz | 824.000 Mhiz 30.000 kHz £23,53550 MHz -34.15 dém -21.15.d8 849.000 MHz 850,000 MHz 30,000 kHz £49,00050 MHz -33.06 dBm -20.06 dB
£24.000 MHz 527000 Mtz 100.000 kHz 825.50599 Mhz 7.08 dBm -22.02 dB& 850.000 MHz 860.000 MHz 100.000 kHz 850,04436 MHz -33.16 dBm -20.16 dB
Y
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Date: 31 MAR 2024 11:46:39

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AX2URW350RGL
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430728B

LTE Band 26 / 5MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

|| ] um va
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 14.00 dg Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECHNEKARS PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS, PAS!
20 ghilie ~FPURIOUS_LINE_ABS P 7 20 ghine - 5
|
10 dBm | \ 10.dém T
0 de J] ll\‘ 0 dem MJ \
-10 dBm -10 dBm. f"JV |
SPURIOUS_LINE_ABS hﬁ l rL
20 dem / .m 20 dim ’f‘# \
i . 5
30 dem J, "'h‘ N 30 dpm ,\ﬁ j, {
-40 dBm }‘IPJ —- = — b;\’ 1708k W‘” "\‘-
50 dem =] -50 dem .
e TR N by |
60 dBém -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98002 MHz -48.25 dBm -36.25 de '844.000 MHz 849.000 MHz 100.000 kHz 848.67283 MHz 20.79 dBm -9.21 d&
823.000 MHz 824,000 MHz 50.000 kHz 82399750 MHz -16.76 dBm -3.76 dB 49,000 MHz 850,000 MHz 50,000 kHz 840,02647 MHz -17.89 dBm ~4.80 dB
824.000 MHz 829.000 MHz 100.000 kHz 82438212 MHz 20.39 dBm -9.51 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -48.26 dbm -35.26 dB
e ——
Y
i - i t Ve

Date: 31.MAR.2024 11:51.05

Date: 31.MAR.2024 11.59:01

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 31.MAR 2024 11:55:20

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
¥ . : ABS Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PABS JL
10 dem 10 dém
r;«wﬂm«wwwm -—--vm-'l.-\ A S P g
0 dB , \ i dem
|
-10 dBm 10 dBm ‘
SPURIOUS_LINE_ABS , \ l
20 dem : 20 dBm i
-30 dBm -” -30 dem ‘--W' .
M/MWM e
40 dBm 40 dBm
AR
sodem -50 dBm
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
515.000 MAz | 823.000 MHZ 100,000 kHz 822,95604 MHz ~32.08 dBm -19.08 05 544,000 Mz | 849,000 Mz 100.000 KAz 344 94156 Mz 595 cBm  25.05 B
523.000 MH2 | 694,000 MHz £0.000 kHz £23,599550 MHz -29.52 dbm -16.62 d8 849,000 MHz 850,000 MHz 50,000 kHz 849,00549 MHz -27.23 dBm -14.23 dB
£24.000 MHz 529.000 MHz 100.000 kHz 825.30619 MHz 5.83 dBm -23.17 d& 850.000 MHz 860.000 MHz 100.000 kHz 85001499 MHz -29.15 dBm -16.15 dB
T
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Date: 31 MAR.2024 12:03:16

Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : 2AX2URW350RGL
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430728B

LTE Band 26 / 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

)

Ref Level 30.00 dBm  Offset 14.00 dB

SGL Count 100/100

Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Gheck PAES | SPURIGIECHNEKARS PAES

3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 dhin® —pPURIOUS. LINE_ABS P 20 dbime =
{
10 dem 10 dBm ﬂ‘
0de 0 dém j
-10 dém -10 dBm "
SPURIOUS_LINE_ABS N l
-20 dBm -20 dBm ﬂH | \l
-20 dBm -30 dpm ll‘ |
40 dem A Jmt ,Qué f)‘f\ ﬂ \
' Tl Wit e L lh'w
50 dem 50 dem B
| I R —— Lo |
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  aAtimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit

815.000 MHz 923,000 MHz 100,000 kHz 9822,99600 MHz -47.37 dém -34.37 de 844.000 MHz 849.000 MHz 100.000 kHz 848,64286 MHz 19.89 dBm -10.11 dB&

823.000 MHz 824,000 MHz 50.000 kHz 823.99550 MHz -17.28 dBm -4.28 dB 543,000 MHz 850,000 MHz 50.000 kHz 849,00350 MHz -19.46 dBm -6.46 dB

824.000 MHz 829.000 MHz 100.000 kHz 82433217 MHz 20.01 dBm -9.99 d& 850.000 MHz 860.000 MHz 100.000 kHz 850,01499 MHz -47.82 dbm -34.82 db

e ——
Y
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Date: 31.MAR.2024 11:51.56

Date: 31.MAR.2024 11:59:52

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 31. MAR 2024 11:54:28

Date: 31 MAR 2024 12:02:25

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
1 5 5 ABS Line SPURIOUS, INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem 10 dém
A RS st matma APt e
0ds I dem
10 dem , ‘I 10 dBm
SPURIOUS_LINE_ABS ! \
20 dem i ‘I 20 dBm
| \
.30 dem y -30 dem 4 =
ﬂﬁ-—_‘ﬂ%ﬂ‘f I
40 dBm 40 dBm
ey san .
e
il 50 dem
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Range Up RBW | Freguency | Ppowerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | _PowerAbs |  aLimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,69231 MAz -33.80 dem -20.89 d& 844.000 MHZ 849,000 MHZ 100 000 kHz 894 84665 M2 500 dbm —54.08 0B
523.000 MH2 | 694,000 MHz £0.000 kHz £23,59550 MHz ~30.47 dBm -17.47.d8 849,000 MHz 850,000 MHz 50,000 kHz 849,00749 MHz -28.02 dBm -15.92 dB
824.000 MHz £29.000 MHz 100.000 kHz 82449700 MHz 5.84 dBm -24.16 dB 850.000 MHz 860.000 MHz 100.000 kHz 850.20480 MHz -31.36 dBm -18.36 dB
T
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Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430728B

LTE Band 26 / 5MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

)

Ref Level 30,00 dém

Offset 14.00 dg

Mode Auto Sweep

Date: 31.MAR.2024 11:52.47

Date: 31.MAR.2024 12:00:43

Ref Level 30.00 dBm  Offset 14.00 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit Fheck PABS | SPURIGIECLiNEKARS_ PABS
3 3 3 ABS Line _$PURIOUS_LINE_ABS PAS!
20 ghilie ~FPURIOUS_LINE_ABS P . 20 ghine - 5
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10 dém 10 dBm ’
ode / B 0 dem {j‘ \
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-40 dBm P 'lm la/ﬁl\ B Bin i b §
-50 dem: -50 dem: \L ——
IR A— Y |
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 829.0 MHz Start 844.0 MHz 3003 pts StE 860.0 MHz
purious Emissions Spurious Emissions
Rangelow | Rangeup | REBW | Frequency | Powerabs |  atimit Rangelow | Rangeup | RBW | Fraquency | Pawerabs |  aLimit
815.000 MHz 923,000 MHz 100,000 kHz 822,98801 MHz -49.82 dBm -36.82 d& '844.000 MHz 849.000 MHz 100.000 kHz 848.63786 MHz 18.92 dBm -11.08 d&
823.000 MHz 524.000 MHz 50.000 kHz 823.98052 MHz -19.84 dBm -6.84 dB 49,000 MHz 850.000 MHz 50,000 kHz 540,01140 MHz -20.24 dBm -7.24 dB
824.000 MHz 829.000 MHz 100.000 kHz 82432717 MHz 18.86 dém ~11.14 d8 850.000 MHz 860.000 MHz 100.000 kHz 850.01495 MHz -49.90 dbm -36.90 dB
e ——
T
i [_] N 1 ) o

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Date: 31. MAR 2024 11:53:38

Date: 31 MAR 2024 12:01:34

ﬂé}' Sp um

Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvgPwr (@1 vgPwr

Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS

¥ . ' abs Line _§PURIOUS_|INE_ABS PASS
20 ghine _FPURIOUS }INE_ABS PASS JL
10 dem 10 dém
et L et ot
0ds { Y dem
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20 dem J 20 dBm L
-30 dBm -30 dem
I vy w-.
40 derm Tl ~40 dBm [P
,_—-'-“"-‘_.’
50 dam—— -50 dem
-

-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 820.0 MHz_||[['Start 844.0 MHz 3003 pts Stop 860.0 MHz
purious Emissions Spurious Emissions
__Rangelow | Range Up REBW | Freguency |__Powerabs | ALimit | Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

E15.000 MAz 923,000 MHz 100,000 kHz 922,90010 MAz -35.01 dem -22.01 d& 844.000 MHZ 849,000 MHZ 100 000 kHz 845 00150 MHz = 34 dbm —54.66 0B

523.000 MH2 | 694,000 MHz £0.000 kHz 823,59451 MHz -32.37 dbm -19.37 d8 849,000 MHz 850,000 MHz 50,000 kHz 849,00549 MHz -32.61 dBm -19.61 dB

£24.000 MHz 529.000 MHz 100.000 kHz 825.10639 MHz 4.84 dBm -25.16 dB 850.000 MHz 860.000 MHz 100.000 kHz 85003497 MHz -35.47 dBm -22.47 dB
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Sporton International Inc. (ShenZhen)
TEL : +86-755-8637-9589
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430728B

LTE Band 26 / 10MHz / QPSK

Lowest Band Edge / 1RB

Highest Band Edge / 1RB

)

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

Ref Level 30,00 dém
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr

Limit Fheck PABS | SPURIGIECHNEKARS PAES

s 3 3 ABS Line _$PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_|INE_ABS P 20 dbin a
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-20 dem f ¥\ -20 dBm \
-30 dBm ‘ﬂ "\I -30 dem 5
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-50 dam -50 dem
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions

Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

§15.000 MHz 823,000 MHz 100.000 kHz 822,99600 MHz -49.92 d&m -36.92 d8 839.000 MHz 849,000 MHz 100.000 kHz 548,42557 MHz 20.87 dBm -9.13 dB

823.000 MHz 824,000 MHz 100.000 kHz 82399451 MHz -20.26 dBm -7.26 dB 949,000 MHz 850,000 MHz 100.000 kHz 849,00150 MHz -20.97 dBm -7.97 dB

824.000 MHz 834,000 MHz 100.000 kHz 824.59441 MHz 20.32 dBm -9.58 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.02498 MHz -48.98 dbm -35.98 dB
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Date: 31.MAR.2024 12:0716

Date: 31.MAR.2024 12:15:12

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm
SGL Count 100/100

Offset 14.00 dB Mode Auto Sweep
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Ref Level 20,00 dém
SGL Count 100/100

Offset 14.00 di Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr

Limit Fheck PAES | SPURIGECHHEKABS PAES

¥ . ; AlS Line _§PURIOUS_LINE_ABS PABS
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-20 dBm J L -30 dBm T
.30 dom AL ﬁ}zu dem L
-40 dBm; 40 dBm
e s
-50 dBm -50 dem
\\_‘7
-60 dBm -60 dBm
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stﬂ 860.0 MHz
Spurious Emissiurll; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit

§15.000 MHz 823,000 MHz 100.000 kHz 822,14086 MHz -34.09 d&m -21.09 dé 839.000 MHz 849,000 MHz 100.000 kHz 841,65235 MHz 3.93 dBm -26.07 dB

823.000 MHz 824,000 MHz 100.000 kHz 823.98551 MHz -31.24 dBm -18.24 dB 543,000 MHz 850,000 MHz 100.000 kHz 849,05044 MHz -32.70 dBm -19.70 dB

824.000 MHz 834,000 MHz 100.000 kHz 825.53347 MHz 3.79 dBm -26.21 d8 850.000 MHz 860.000 MHz 100.000 kHz 850,26474 MHz -36.74 dbm -23.74 db
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SPORTON LAB.

FCC RF Test Report

Report No. : FG430728B

LTE Band 26 / 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

mE ] s um mv:
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHIE GHEEKARS_ PARS
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Start 815.0 MHz 3003 pts Stop 834.0 MHz | (|| Start 839.0 MHz 3003 pts Stop 860.0 MHz
Spurious E'“igsi‘“l‘; ‘ | | | Spurious Emissions
___Range Law Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | Powerabs | ALimit
E15.000 MAz 923,000 MHz 100,000 kHz 922,66034 MAz -47.80 dem -34.80 d& 539,000 MHZ 849,000 MHZ 100,000 kA2 a:gﬁ iz 5011 dbm _gwl
923.000 Mrz | 824,000 Mz 160.000 khz 523, 99451 Wiz -20.63 dém 7.63d8 849,000 MHz 850,000 MHz 100,000 kHz £49,01648 MHz -20.16 dBm -7.16 dB
824.000 MHz £34.000 MHz 100.000 kHz §24.57443 MHz 19.93 dém ~10.07 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.01499 MHz -48.76 dbm -35.76 db
T
I - N T
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Lowest Band Edge / Full RB

Highest Band Edge / Full RB

ﬂé}' Sp um
Ref Level 30.00 dBm  Offset 14.00 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 14.00 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvaPwr (@1 AvgPwr
Limit §heck PAES | SPURISHIE CGHEEKARS_ PABS
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0 ds O TN PN SO e R 0 B*"‘"‘”'" Ay P L P A it
' |
1
-10 dem ! -1 dem
SPURIOUS_LINE_ABS \ \
-20 dem J \ -%n dBm \
-30 dBm B /«Eu dem !
T \'.!_\
-40 dam 40 dBm ——
] T
-50 dem -50 dem:
~—
-60 dem -60 dem
Start 815.0 MHz 3003 pts Stop 834.0 MHz Start 839.0 MHz 3003 pts Stop 860.0 MHz
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—Range Low Range Up RBW Freguency Power Abs ALimit Rangelow | Rangeup | RBW | Freguenc | _PowerAbs |  aLimit
£15.000 MAz 523,000 MHZ 100,000 kAz §22,05604 MRz -35.58 dem -22.58 06 '839.000 MHZ 849,000 MHZ 100 000 kHz T e 347 cbm -ZGWI
523.000 MHz | B94.000 MHz 160.000 khz 823,54855 MHz -32.51 dbm -19.51 d8 849.000 MHz  850.000 MHz 100,000 kHz 849,01049 MHz -34.61 dBm -21.61 d8
824.000 MHz B34.000 MHz 100.000 kHz 826.13287 MHz 3.08 dBm -26.92 d& 850.000 MHz 860.000 MHz 100.000 kHz 850.06494 MHz -38.35 dBm -25.35 dB
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